New- and replacement parts

    Description Order No.: Amount
    FINPO Stand-Up-Board without FINPO Transport wagon
    - including FINPO cover and dry sack
    01
    FINPO Stand-Up-Board including FINPO Transport wagon
    - including FINPO Cover and dry sack
    02
    FINPO Stainless steel care kit 03
    Sealant 04
    Allen key 6mm 05
    Hook wrench 06
    FINPO Plastic board 1.1
    Handle 1.2
    Button head screw M8x55 1.3
    FINPO Cover and dry sack 1.4
    Ventilation screw including threaded insert 1.5
    Plastic handle 1.6
    Plastic sphere 2.1
    Clamping device 2.2
    Sleeve fo lever - below 2.3
    Lever - above 2.4
    Lever - below 2.5
    Cylinder head Allen screw M8x40 2.6
    Cover depository 2.7
    Filling 2.8
    Clamping sleeve 2.9
    Bearing plates 2.10
    Flanged bearings GFM_2023_16 2.11
    Lever 2.12
    Axel bolt storage 2.13
    Seeger Ring 2.14
    Rod - short 2.15
    Axel bolt A 2.16
    Flanged bearings GFM_3034_16 2.17
    Longitudinal beam 2.18
    Axel bolt B 2.19
    Rod - long 2.20
    Disk M8 2.21
    Cylinder head Allen screw M8x16 2.22
    Guiding lever including 2 slotten pan head screws 6,3x25 2.23
    Slide bearing XSM-2832-20 2.24
    Blanking plug 2.25
    Fin base 3.1
    Fins 3.2
    Countersunk Allen screw M10x20 3.3
    Nord-Lock washer SKM M10 3.4
    Button head screw M10x25 3.5
    FINPO Transport wagon 4.0
    FINPO Transport wagon frame 4.1
    FINPO Transport wagon wheels 4.2
    Cover and fixing caps 4.3